TB611-TY03

WTOME] & # 5 %

The Engine Specialist  NSTALLATION MANUAL

EXPRENIE] [

INFHIZDLZYRIATHFY b
FULL TITANIUM MID PIPE KIT

=Y

APPLICATION TOYOTA JZA80 2)Z-GTE

onE

PART NUMBER TB6110-TYO3A

BiR / INDEX

r

P2 H#GE ] [PG English ]

\_

CORVFEHREZEEV LIFVLEE, FTELHONESTEVET,
CIERIANCCDERBAEZ L(B5RHDIRELHELKZE L,
BFTAHTBREHICHDH EBIHFRICAUIICRE L TTZE L,

FAECENM TVSERFIRRM I T OIS,
BREBEX-D-OFRITI2REMERMENVE(CADET T RELEDRTHELTZE,

NERERCIDBHMNECISZE . BH TEEEZEVNMFIDT,
HENUSHT T ALTZEN,

ARFEIERR CEIDIIZENBIHEEAREZL T BBEHFRABIELIE,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




ERERAS P RO - BENFHOTVINTHEEE,

® )
IR FHTH— T35 080 2 SyRINAT
[EIfEEN = 1 BEREE (1
H M TB6090-TY03-01 B TB6090-TY03-02
’
® @ Ry,. & |
ZHR HAv b &R D35> TINR
[EIREE 2 EiREE |1
HRm PB6150-FGK32 HRGh PB6150-MCB04
Wi L
o \ S,
© nd © ~F
N I35V M10 R J5>Fvk M10
[EIfEEN = 4 BEiRE=E |4
H PB6150-FBT02 B G PB6150-FNT02
EXBRENE BOLT-SMOOTH-PASTE
@ AR BOIT-SHOOTR AT
ZFR 2F)2H ZFR RV RRL—RAR—Z N
[EIREE 2 EiREE=E |1
HE5m PB609B-SPRO1 HRG PB6150-BSP0O1
EXPREWIE 2T,
© PREIVIE] [ y7 reEs
The Engine Specialisi
PART EXPREME TixAFvh— &R TOMEIZAFTvH—
QTY. 2 [FEREE (2
PART No. |TG202A-0000A B TG201A-0000A




HfHERICBER TR

B IDIVEFEIE—N m NIIL>F B BEERS

A xm

COERGRAS F R GRICEANBIFLHIBCOVTELSHIEDTT,
EEOEZELFIRCOVW TR R EHEA-N-RITORMEES 2RI,

A GIEEERIEIPMTT . —FyMNIEDNE TIFRVEASESNTZFT TREAL TUZEL,
AREGEOEDHHIEABDOEESIIRIE T, B RGO BEMHLEMTOTIZE W,
BEIIEBUNMDAERESPLHTEEN ABEB LU, IO 2 HIET2ENIHNET,

RGO FHIHEREZEP OB DRICHIEE ML IR EZSTD, IR NZIMABNT
JEEV. REGRBLY, IO ZBIETENNHDET

B AREDZEOMIBERCE. BUR TR, (REEZERLTIZE,
IERICRBRVEFNOBIDEIRTY,

A\ ==

B AREGOEDGFEI>SOH LU IFV-AM AT AN DOBZTIREETITO T,
B EPRORE(CLDETOIIE - NSO R REMED, %6t - B EmMAKENB LN
BNh'e 3. BEREMEGROEA I EHERICITO TSV,

IR

1. #EIESY RINA T OHWOSL

A CCTRBIBDEEBFIRTY , REPOFHLMETT AR, WIRBEREZSIRL LA,
1. )\ —XAFRimFZHD5 9
2. YR\ATZEH T,




2. TOMEIFAZUAZSYRINA T OED{F T

(EEmOBREMER]
FEIENTS5—(CREI BB EORNERAIE[ TROEITY,

<#v hEREBmEREFR LT ML I>

QOVT7HATH-I5>> ®|I7>omILEM10

QzyR)\AF ®|J5>CFYyhM10 [34.3~39.2N.m(3.5~4.0kgf-m)]
ARk @ZTUY

@\H5>T)NOR [25.0N.m(2.55kgf-m)]

X ERICEHENBEPDCIBATEPEIEZLE T DI, ABOMNIL AR A—ZR-Z M ZfIU TS,

TOMEINDS— KU T7AT9— I\ 1 TERICEE T 2IBE R TRESE(CTITI-I5 MO L TS,

TOMEI®GZEKF(ERITHS

7HTH=)\4T ’

NIl

2y RN TRY

MIEmEEAPENDETERIZHS
7HITH-T52T




(F=EFIH]
1. 2YRIATCISZ TN R@BU ATV IYIIENFATICRBLINCT I TI- T2 S%ARBH I 3.
X PHTH-I7>T (RIEO®) -RT HEIEE) -I30T)N\UR RIE®) £/,
2. MMUSATAIBOARTY -T2 TMILIML0, I5>2Fy hM10%ERL. ARIAH I 2.
X 7HTH-I3>T (RIEO®) -IRT FIEE) -H2vh (FIEG)
J32IMNILIMI0 (RIRG) -J32TFyhM10 (RIE®) fER.

3. BEBOIV7 SO ASEBUBHSEHIINSIRICATHEDZITD.

ANV T35S vRM10E65y (BIE®) [34.3~39.2N.m(3.5~4.0kgf-m)]
55T REBSS (BIE®) [25.0N.m(2.55kgf-m)]

4. 2YRINATOEEBCZAT) ) =BT 3,

Asxw
it =
B EARREREDVIT SR FHORVWEEHERL THSAMDZEITO T,

BE EREEREICLD+DRBIVP I AMEENBMSER ZEPOERDHINIL M
B REOEEBIIT7 5 AZERUIIE . AFRHL TS,

B XIS (CHNBEMIBUREETREATBL. BN ORRECRDET,
B IR Z T TIEE N,

m R EFARICLD. BRSNS AN B0ET
BB BEEEETTIRE,

5. NyFU—XAFRimF 2O T3,

3. DS (¥R DR

1. BEBCTFENBVN, BEHET .
2. IODOZIRENL. 74 RUZITh5#I2500rpmiZEE TEERZ LIS EEENBRONMERI D,
3. iEEZ 1TV BEEACPESEIBVNERT S,

-

A 2

B EHPTENHIEEREDER T, AiLEmMEEURIEDORR LB, HER(TIEE(C
1TOTIZE,

IR

B HERURNAH3E. HREDIK T PRHERA R CL PP SEILCIRREERDBEIR T,
B FTHRCEREERUESGESIESICETZHIEL. HERZITOTIEE,
B ZOBTEEZITISSE. IFV-ANATANT DTS ITIRETITOTEE 0,

B IROBESENECTVSIEER. IO 2BIREIE T FPIEEEERZKIEL.
RO TLIZE L,

AN\ zm
B RKEzEEULRE. EI’L@&%(C&DT(Etl>§>4§'|'$(ZK3@2"21[37)“37)51%@73“37)0i?'o
BEERE. Ity ISR MEICISU TENSOB YT 0% 1T TEEL,




KIT CONTENTS

Check to ensure all the following items are included in this kit.

@ @
PART ADAPTER FLANGE ®80 PART MID PIPE
oTY. 1 oTY. 1
PART No._|TB6090-TY03-01 PART No. | TB6090-TY03-02
‘\ J
® ® -
k.. [ 8 /-—Q‘ f
PART GASKET PART CLAMP BAND
QY. 2 ory. i
PART No. _|PB6150-FGK32 PART No. |PB6150-MCB04
®© ® , ‘J
\\,
PART FLANGE BOLT M10 PART FLANGE NUT M10
QTY. 4 QTYy. |4
PART No. PB6150-FBT02 PART No. |[PB6150-FNT02
"mm oot v avgeesa =
PART SPRING PART __ |BOLT SMOOTH PASTE
QY. 2 ory. i
PART No. |[PB609B-SPRO1 PART No. |[PB6150-BSP01
-3
et T
[EXPRENIE T wroriey
PART EXPREME Ti STICKER PART TOMEI STICKER
QTY. 2 orY. |2
PART No. |TG202A-0000A PART No. |[TG201A-0000A




REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools B Torque wrench m Official servicing manual

A CAUTION

B The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

B Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

B Only install this product when the engine and all related components are cold.

B Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK MID PIPE

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the mid pipe assy.




2. INSTALLING THE TOMEI TITANIUM MID PIPE

[Mounting position of each component] Install the included components as shown below.

<Positioning and torque specs. of the included components>

(D|ADAPTER, FLANGE (®|FLANGE BOLT M10

(@|MID PIPE ®|FLANGE NUT M10  [34.3~39.2N.m(3.5~4.0kgf-m)]

(3| GASKET @|SPRING

@|cLAamMP BAND [25.0N.m(2.55kgf-m)]

% Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.

This helps prevent them from becoming stuck or seized.

When using in conjunction with the TOMEI muffler/adapter pipe,
remove the adapter flange as shown below.

UNIVERSAL ADAPTER
For use with TOMEI muffler.

MID PIPE

MUFFLER

ADAPTER FLANGE
For use with stock muffler.




[INSTALLATION PROCESS]

1. Attach the CLAMP BAND to the main pipe and loosely install onto the ADAPTER FLANGE,
ensuring the spring hooks align.
% Parts used : FLANGE ADAPTER (@, previous page) , MAIN PIPE (®, previous page)
CLAMP BAND (@, previous page)

2. Loosely install the MAIN PIPE using the included GASKET, FLANGE BOLT M10 and FLANGE NUT M10.
% Parts used : FLANGE ADAPTER (@, previous page) , MAIN PIPE (@, previous page)
GASKET(®,previous page),FLANGE BOLT(®,previous page),FLANGE NUT(®,previous page)

3. Tighten down the fastenings in order from the font, ensuring sufficient clearance is achieved.
<Torque specs.>
FLANGE NUT M10 (®, previous page) [34.3~39.2N.m(3.5~4.0kgf-m)]
CLAMP BAND (@, previous page) [25.0N.m(2.55kgf-m)]

4. Attach the SPRINGS onto MID PIPE.
% Parts used : SPRING (@, previous page)

/N caution

B Ensure sufficient clearance and correct fitment has been achieved before completely tightening
down the fastenings. In some cases, there may be insufficient clearance due to minor differences
between individual vehicles. In such a case, loosen the fastenings on the catalytic converter and
adjust the positioning until sufficient clearance is achieved before retightening the fastenings again.

B Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or other debris
on it can cause blemishes and/or burn marks.

B Depending on the installation and use of the exhaust, you may need to apply thermal insulation to
prevent heat damage to the surrounding components/areas.

9. Re-connect the negative battery terminal.

3. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

B If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.

B Ensure all exhaust related components have cooled before attempting any repairs.

B Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

B Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

9




10



11



wromemsnms

27 Rancho Cir, Lake Forest,
CA 92630 USA
TEL : +1-949-855-6577
FAX : +1-949-855-6525
htto://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST

12




